winterhalter
———————

Spare Parts List GS 23 H

Edited 7/90
Revised 10/04

Part no. 88000915




Summary

Water inlet Page 1and 2
Water supply and dosing Page 3and 4
Water drain and tank heating Page 5and 6
Wash system | Page 7and 8
Wash system I Page 9and 10
Rinsing | Page 11 and 12
Rinsing Il Page 13 and 14
Door Page 15 and 16
Panel, base frame

and container Page 17 and 18
Electrical parts | Page 19 and 20
Electrical parts Il Page 21 and 22

Parts that have the note " Part made to order only!", are not in
stock. This parts are made specially for your order and have a
delivery time. They are not returnable.

Racks and accessories see separate list.



< e
GS 23 H

Wasserzulauf
Water inlet
Alimentation d’eau




GS 23 H
Water inlet
Pos. | Designation Part no. | Notes

1 Solenoid valve 220 V 50 Hz 3106 180
2 Solenoid coil 220/240 V 50/60 Hz
3 | Spring
4 Plunger with bush Replaced by Pos. 1
5 Spring
6 Diaphragm
7 Hose clip 3 14 - g 22 28 02 108
8 Shaped hose 40 03 053
9 Solenoid body only Replaced by Pos. 1
10 | Fine dirt filter red 3106 118
11 |Seal@24x217 x2 27 09 009
12 | Metal hose 3/4" BSP x 20000 Ig. 2901 316
13 |Pipellg 12x 1 x 432 62000088 | +50 cm 4002029
14 | Hose piece g 13,5 x 3,5 x 100 40 02 029 | per metre
15 | Backflow restrictor "S" 3501 194
16 | Vent cap 3/8" BSP 61004545







GS 23 H
Water supply and dosing
Pos. | Designation Part no. |Notes
1__|Filling funnel grey 40 07 025 | detergent
2 Thermostat clip 55 19 011
3 Filling funnel blue 40 07 026 |rinse aid
4 | Connection pipe 62000123
5 [Chemical container 35 02 020
6 Suction basket cpl. No more available
7 | Wire Hose Clip 2802348
8 Hose piece 2 5x 3 x 710 40 01 024 | for detergent, per metre
n.p. |Hose piece 8 5x3 x 710 40 01 024 | for rinse aid, per metre

9 Suction pipe 28 14 327
10 | Hexagon nut M 4 21 01 302
11 | Reducing bush 40 06 011
12 | Hose piece 8 5 x 3 x 600 40 01 024 | per metre
13 |[Hexagon nut M 10 21 02 306
14 |SealM 10 22 08 506
15 | Inlet elbow cpl. 55 25 004 |Incl. pos. 13, 14, 15
16 | Hose piece g 5 x 3 x 340 40 01 024 | per metre
17 | Dispenser ELT 10 5528278 |ELT 20
18 | Fixing kit dispenser 55 25 029 |ForELT 10
19 | Dispenser support 62000192
20 [Washerg 5,3 2201 300
21 [Hexagonnut M5 2101 303




-5-
GS 23 H

Wasserablauf und Tankheizung
Water drain and tank heating
Ecoulement d’eau et chauffage de la
cuve




GS 23 H

Water drain and tank heating

Pos. | Designation Part no. | Notes
1 Stand pipe 80 mm 29 04 231
2 | Stand pipe filter; 185 mm 29 04 229 | adapt
3 | Waste outlet connection 55 28 559
4 Washer ¢ 5,3 22 01 300
5 Hexagon nut M 5 21 01 303
6 Hose clip 8 32 - @ 52 28 02 110
7 | Drain hose 40 03 033
8 Heating element flange 31 03 067
9 [O-ringes 46x6 27 07 069
10 [Heating element 2,8 KW 230 V /1 3103062 |angled
n.p. |Heating element 2,8 kW 240 V 31 03 053
n.p. |Drainangle 66 x 70 35 01 208 | After pos. 7
n.p. |Drain strainer 28 04 507 | Accessory in pos. 3
n.p. |Fabric hose DN 40 x 4 40 02 009 | Acc. To rush-angle /per metre




o

GS 23 H

Waschsystem |
Wash system |
Systéme de lavage |




GS 23 H

Wash system

Pos. | Designation Part no. Notes
1 Pump 0,24 kW 230 V 3102332
n.p. |Pump 0,24 KW 240 V 3102040
n.p. |Pump 220V 60 Hz 3102 069
2 Wing nut M 5 2115 305
3 Pump filter 5513 019
4 [Lens head screw M 5 x 12 20 18 301 | left-handed thread
5 Sheet metal screw 4,2 x 16 20 20 303
6 Pump housing 3102 215
7 |O-ring @ 46 X 6 27 07 069
8 Spring washer B 5 23 03 302
9 |Washerg12x253x0,8 2202213
10 | Pump impeller 86 50 Hz 3102217
n.p. |Pump impeller g 67 60 Hz 55 14 033
11 | Motor shaft seal Gasket set 80002674
5 |esiiteiig Incl. Pos. 11,12,13,4,8,9
13 [O-ring for pump housing 3102216
14 | Capacitor 12,5 yF 3113028
15 | Bracket for level switch 62000193
16 | Washer g 8,4 22 01303
17 | Hexagon screw M 8 21 01 305
18 |Washer ¢ 5,3 22 01300
19 |Hexagon nut M 5 21 01 303
20 [O-ring@s 155x5 27 07 024
21 | Splash board for pump 62001421
22 | Grommet; D44 X D58 X 10 40 07 030







GS 23H

Wash system Il

o

Pos. | Designation Part no. [Notes

1 Wash arm cpl. 55 07 056

2 Hexagon nut M 5 21 01 303

3 | Spring washer B5 23 03 302

4 | Wash arm support 62000259

5 Wash arm Replaced by pos. 1
6 |Slotted jet 2910514

7 | Wash arm clip 28 04 040

8 |O-rings16x25 27 07 001

9 Wash manifold cpl. 55 06 053 | with ring nut and jets
10 | Threaded nipple 3/4" BSP x 23 3012 303

11 | Coupling nut 3501 189

12 |O-ring e 27 x 4 27 07 016




-11 -
GS 23 H

Nachspiilung |
Rinsing |
Ringage |




-12-

GS 23 H
Rinsing |
Pos. | Designation Part no. | Notes
1 Rinse manifold cpl. 62000280
2 | Backflow restrictor "S" 3501 194
3 |Sealz24x@17 x2 27 09 009
4 |Ventcap 3/8" BSP 61004545
5 Hose clip g 14 - g 24 28 02 108
6 Hose piece g 13,5 x 3,5x 100 Ig. 40 02 029 | per metre
7 __|Pipell 62002520
8 Double nipple 1/2" BSP x 34 30 11 301
9 Fibre washer @ 28 x ¢ 21 x 2 27 09 011
10 |Hose piece @ 5 x 3 x 340 40 01 024 | per metre
11 | Wire hose clip 28 02 348
12 | T-piece 3501 086
13 |Hose elbow 40 03 001
14 | Heating element 2,8 kKW 220 V 3103 084
n.p. |Heating element 2,8 kW 240 V 3103 111
15 | Clamping plate 01 17 003
16 | Hexagon nut M 5 21 01 303
17 | Locking bolt M 10 x 14 2001 352
18 |Sealp 18 x 2 10x 1,5 27 09 013
19 [O-ring 2 46 x 6 27 07 069
20 |Boiler 55 12 007 | without heating element




« 43
GS 23 H
Nachspiilung I

Rinsing Il
Rincage Il




-14-

GS 23 H
Rinsing Il
Pos. |Designation Part no. | Notes

1 Revolving arm cpl. 55 10 097 ‘;T;?t;?tnir:ray IR Ealing ann beariig
2 | Grub-screw M 8 x 15 20 30 504

3 Spray jet cap 65002754

4 | Spray jet swirl 65002755

5 |Hexagon nut M 5 2101 303

6 Spring washer B 5 23 03 302

7 Fixing angle 5504057

8 | Top rinse manifold cpl. 5510 071

9 Flat spray jet 2910 312

10 | Revolving arm Replaced by pos. 1
11 | Grub-screw with O-ring M 9 x 12 29 10 234

12 | Revolving arm bearing 3501 165

13 | Slotted nut 14 x 8 21 09 200

14 | Revolving arm support 29 06 231

15 | Fibre washer 8 28 x @ 21 x 2 27 09 011

16 | Double nipple 1/2" BSP x 34 30 11 301

17 | Locking nut 1/2" BSP 29 07 204

18 | Hose piece 13,5 x 3,5 x 180 40 02 029 | per metre
19 |Hoseclipg 14-¢24 28 02 108

20 [Rinse manifold cpl. 62000280

21 | Grub-screw M 9 x 6 29 10 238

22 |Pipe@12x1,5x60 40 01 003 | per metre




«15 -
GS 23 H
Tlre

Door
Porte




.

GS 23 H
Door
Pos. | Designation Part no. [Notes
1 Hexagon nut M 5 21 05 302
2 |Lockingnut M 5 21 06 329
3 Door stay right 55 15 090
4 | Door cpl. 5515142 | ,d,‘,’a‘;ns;ﬁz one dondle
n.p. |Door cpl. 5515 113 | With latch
n.p. |latch 55 28 098
1) Permanent magnet 28 05 047 |3x
6 Door stay left 55 15 089
7 |Door handle 62000288
8 [Dome head nut M 5 2110 303
9 |Washers 5,3 22 01 300
10 | Cylinder screw M 8 x 40 20 19 302
11 [SealM 8 22 08 505




e
GS 23 H

Verkleidung, Untergestell und Behalter
Panel, base frame and container
Habillage, chéassis et récipient




-18-

GS 23 H

Panel, base frame and container

Pos. |Designation Part no. | Notes
1 Air chamber cpl. 55 04 035
2 Rear panel 5503 078
3 | Outer casing cpl. 62000220
4 |Hexagon nut M 4 2101 302
5 |Washerg 43 22 02 302
6 |[Sliding bush 3501 164
7 | Rack rail left 62000301
8 Din rail 35 01 531
9 Rack rail right 62000300

10 | Plate type strip GS 23 H & Winterhalter 28 03177
11 [ Plate filling indication 28 03 044
12 | Panel front 55 03 065
13 | Dome head nut M 5 2110 303
14 |Washer ¢ 5,3 22 01 300
15 | Plate cpl. 62000212
16 __|Hexagon nut M 5 2101 303
17 | Protective profile 3501 538
18 | Bottom cover 5517 010
19 | Protective cap 35 03 021
20 |Hexagon screw M 8 x 35 20 01 347
21 | Base frame cpl. 62000190
n.p. |Plate Putting into operation 28 03 070
n.p. | Floor covering synthetic 5517 010




-19-
GS 23 H

Elektroteile |
Electrical parts |
Matériel électrique |




GS 23 H

Electrical parts |

D0~

Pos. |Designation Part no. | Notes
1 Hose piece 5 x 3 x 900 40 01 024 | per metre
2 | Wire hose clip 28 02 348
3 [Cable gland PG 11 3110 044
4 Mains cable 3123125
5 Cable clamp PG 13,5 with strain-relief 31 10 040
6 Hexagon nut PG 13,5 3110 041
7 Limit switch cpl. 62000224 | with support and spring
8 Washer ¢ 4,3 22 02 302
9 Spring washer B 4 23 03 304
10 | Hexagonnut M 4 21 01 302
11 [ Switch rod 28 15 030
12 |Hexagon nut M 6 21 02 304
13 | Guide pipe @ 6 x 1,2 x 436 62000250
14 | Hexagon nut PG 11 3110 045
15 | Thermostat 1750 Ig. 3125 010 | boiler

n.p. | Thermostat 1750 Ig. 3125013 |tank

n.p. |Gland srewing 3125012
16 | Thermostat bracket 62000194

17 | Gland for thermostat 31 25 001
18 |Seal®225x2142x1,5 27 09 007
19 |HexagonnutM 14 x 1 3125 002
20 [Pan head screw M 4x 8 20 10 309
21 |Hexagonnut M 5 21 01 303
22 [ Spring washerB5 23 03 302
23 |Washer 5,3 22 01 300
24 | Level switch red 31 26 009
25 | Clamping spring for level switch 31 26 001
26 | Bracket for level switch 62000193
27 | Air chamber cpl. 62000221
n.p. |Wiring loom 3123 100




299 «

GS 23H

Elektroteile Il
Electrical parts Il
Matériel electrique Il

%Q/

22



w D

GS 23H

Electrical parts Il

Pos. |Designation Part no. | Notes
1 Terminal block 3109 011
2 | Two-pin fuse 3109 072
3 | Cap transparent 3124116
4 Commutator key 31 24 035
5 Pilot lamp white 3108 017
6 | Commutator switch 3124 034
7 | Fuse base block UK-SI 3109063 [2x
8 | Terminal 13-fold 5519 072
9 | Terminal block blue 31 09 050
10 | Terminal block grey 31 09 049
11 Earth terminal block yellow/green 31 09 064
12 | Plate cpl. 62000212
13 | Pan head screw M 4x 8 20 10 309
14 | Retaining clip 3109 012
15 [ Pulsing relay 3104 117 | dosage
16 | Lens head screw M 4 x 8 2010 310
17 | Catch spring for prot. wire 55 19 030
18 | Earth terminal strip 31 09 094
19 | Programme switch 31 05 100
20 |Fuse 250V 0,16 A 3111044
21 |Fuse 250V 6,3 A 3111043
22 |Hexagonnut M 4 21 01 302
n.p. | Wire assortment 3123 045
n.p. [Flashlight relay with cable 5528 121
n.p. | Mains cable 3123 125 | without plug




